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Engineering Material Laboratory Carried Out Tests by Type - Emirate of Dubai
(2008 - 2010)
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Issued Reports Carried Out Tests Received Samples Received Requests s
Type of Test
il
2010 2009 2008 2010 2009 2008 2010 2009 2008 2010 2009 2008
Soil Tests 8,857 18,215 21,356 16,293 36,167 49,266 12,026 25,846 41,667 5,269 10,047 14,910 Aoy yOgod
Concrete Tests 20,687 69,377 59,308 79,711 203,534 178,318 46,110 94,530 105,441 46,049 94,445 105,370 Ailawys yognd
Asphalt Tests 12,965 23,910 39,295 133,540 164,163 285,021 18,373 33,999 64,994 8,513 15,139 26,525 cla ¥ jogond
AggregateTests 4,443 12,079 12,290 4,773 12,955 13,232 2,309 3,567 4,494 2,309 3,567 4,494 PLS I yogd
Chemistry Tests 3,431 11,149 10,413 3,586 11,781 10,949 1,543 5,148 5,473 1,543 5,135 5,397 slegnSI yogod
Total 50,383 134,730 142,662 237,903 428,600 536,786 80,361 163,090 222,069 63,683 128,333 156,696 &,q_él

Source : Dubai Municipality
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